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All Provincial Directors of Health Services,
All Regional Directors of Health Services,
All Heads of Decentralized Units,
Directors of Teaching Hospitals,

All MSs/DMOs/MOICs,

All Heads of Institutions,

Revised Essential drug list to manage NCDs at Primary Health Care Institutions

This is further to the Essential Drug list to manage NCD at Primary Health Care Institutions issued along
with my letter no: NCD/41/2011 dated 2011/08/15 on “Guideline for the establishment of Healthy Life

Style Centers in health care institutions”.

02.Taking into account the need to revise the Essential NCD drug list, a working group consisting of

R relevant directorates, academia and professional colleges was appointed and based on the recommendations
and guidelines given by the Working Group, based on international guidelines and NCD indicators, a

revised essential NCD drug list has been prepared.

03.Please find the revised Essential NCD drug list-2017 attached for your information. You are kindly
requested to make necessary arrangements to ensure the availability of such Essential NCD drugs with a
sufficient buffer stock of one-month’s requirement in all Primary Health Care Institutions. Please also

instruct all relevant officials to include the essential NCD drug requirements in the annual estimates

and to ensure to utilize drugs effectively.
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Serial Revise Essential NCD drug list 2017

no

1 Adrenaline tartrate 0.1% Injection 1ml Ampoule

2 Aspirin Tablet 75mg

3 Atenolol Tablet 50mg

4 Atorvastatin Tablet 10 mg and 20mg

5 Beclomethasone diproprionate - aerosol inhaler — 50 mcg metered dose, 200 dose unit
MDI "
Dry powder capsule for Breath induced device
Beclomethasone diproprionate 100mcg DP caps for Breath induced device
Beclometasone diproprionate  200mcg DP caps for Breath induced device

6 Chlorpheniramine maleate (Chlorpheniramine) — injection 10mg in 1ml Ampoule
Chlorpheniramine Tablet 4mg

7 Enalapril maleate Tablet Smg

8 Fluoxetine 20mg Tablet

9 Frusemide — Injéction 20mg in 2ml Ampoule, -
Frusemide Tablet 40mg

10 Gliclazide Tablet 40 mg and 80mg

11 Glyceryl trinitrate Tablet 0.5 mg sublingual

12 Hydrochlorothiazide tablet 25mg

13 Hydrocortisone hemi succinate Injection 100mg Vial

14 Losartan Tablet S0mg

15 Metformin Tablet S00mg

16 Nifedipine Slow Release Tablet 20mg

17 Salbutamol — respiratory solution 0.5% in 15ml vial
Salbutamol 100mcg aerosol inhaler MDI 200 dose unit
Salbutamol 200 mcg DP capsule

18 Theophylline Slow Released tablet 125mg

19 Risperidone 2mg Tablet




